












CepruSircar nKocrl
aA399012023109

Bupo6uun: .(II <<CanrexceH llnrcc>> rlecrxoro TOB
<<Irrrorexcen rl.urcc>> 29000 tu. Xue.nrsuqrrcufi, nyl.
.{2repen rua 4,Yrpaiua.

Iloryneqr: FPC "SANTARM" srJ

Shopper:

BiauoeiAae BLrMoraM:

Inspectioncertificate: |OCT17379-83
Horvrep 3aMoBreHHq: ll70l23
Your order No.: 1170/23

Ilorvrep cepruQinara:
WorkscertificateNo.: UA399012023101

CepruQinar:
Specification: uA3990t2023/01

3ar.nyurrcn e.uenTuqni

Posrra ipu Dn /rlrrr,r/

Dimensions /mm/
I

Poslripr.r /rr.rul

Dimensions
/mnv

Ki.rllxicru/urr/
Quantity /pcs/

20
25

40
50
65
80
100

t2s

38
45
57
76
89
r08
133

1000
1000
1000
500
200
20o
200
100

Horvrep uaprii
Heat. No.

Mexa reryuecri
Yield strenght

Mexa uiunocri
Tensile strenght

PosrsxHicrr
Elongation

Bugna.{eHH.f, uepAocii
Hardness test

ReH,
N/mm2

Rm,
N/mm2

A,
%

HBW

I
2
J

4

2401183910
0602183910
259
t229

)zz
438

35',7

328-344

4ll
448
413
428

40
4l
43
42

28-t34
36:t49
28-134
)z

Torapuufi snar
Manufacturer's logo

Cruaa xirraiqnuft / Chemical Analysis

L- Mn S P Si Cr Ni Cu Mo V N AI

I
2
J

4
)

15

ll
9

lt
l0

JJ

35
)t
42
42

1,5
1,5
I
I
1,5

36
36
36
36
36

1,5

1,5

1,5

1,5

1,5

0,03
0,04
0,05
0,02

0,01
0,04
0,03
0,04

0,05
0,05
0,07
0,08

Konrpurr poruipia:
Dimensional check

Bnopx4rcy
o.K.

Tecrynanur ua nepyftuinHe
nunpo6ynauu{ 3 rrrcKoM uonaA 6

Mpa:

The tubes were hydrostatic pressure
tested or eddy current tested acc.

SEP 6.

B nopr4ry
o.K

Konrpom niayalruuft:
Visual inspection

B noprgrcy
o.K

Provedby OS "Charkow's Independent Centre of Certification" Certificate: UA l.ll#ffi@|$\
Institutions for Research and Certification"Zetom" Ltd. No. Bl20l4ll98,28.Il.20ffir/."Phrt$*4dbpdld. q
1:2006 Jla6oparopir TB TOB <Casrerc> siAroBiAaruua oco6a Myxitaiuora M.O /ge\'h,,nlpr, r,)'iJn)
Bra:aHi Br{Morr.r 6ylyrr er,rKoHaHHi.

The prescribed requirements are fulfilled

li .^. ''ntcrrt^\iE

g ["f;P..;=€
Ia.'o\

W1, *md*



Ceprr,rsircar srocri
aA39891202210s

Bupo6nnx: ,{II <<CaurexceH fl.nroc>> gecsrcoro TOB lilorcyneur: 
:FPC "SANTARM" srl

<drrorexcen fllroc>> 29000 ru. X*reluruqr,Kuilr Byr.

,{2riepelrua 4,Yrpaiua.

Shopper:

Bi:uoniaae BHMoraM:
InFpection certifi cate:

Prored b;* OS -Charko*rs lndependent Centre of Certification" Ceitificate:
Insdnnions forResearch and Certification "Zetom" Ltd. No. Bl20l4l198,28-
l:2005,tadoparopir TB TOB <Carrrero si-nrosiJatHa oco6a Mlxirrinosa I{.O.

Bria:ani BEMofE 6y:ry'rr eruioHalrrri.
The prescnibed requirements are fulfilled

tested or eddy current tested acc.

SEP 6.

rocT 17378-83
Horvrep 3aMoBreHHq: ll59l23
Your order No.: 1159/23

Houep cepruQirara:
\lbrks certificate No.:

CeprnQinar:
Specilication: uA398912022105

Po:uipu /uu/
: Dimensions /mt

it. 88,9*3,2t76,1*2.9
12. l o8,o*3,6/48,3*2,r
13. l08,0*3,6/57,0*2,'

11 l o8,o*3,6fl6,1*2,'
| ). 108,0*3,6/88,9*3;
6 133,0*4,0n6,1*2:

i 7 . 133,0*4,0/88,9*3;
8. 159,0*4,5i lo8,o*4

: P. 159,0*4,51114;3*4
lo. 159,0*4,5/133,0*r

Ilepexi,q crarunufi rcouqeHrpnuHnE

I Po:uipr.r /uu/
n/ Dimensions

lmlr.l

Kinrricrr/urr/
Quantity /pcs/

,0
,0
.,0

57*? (
60*4,0
60*4,0
60*4,0
68*5,0
84*5,0
93*5,5
93,*5,0
93,*5,0

'93,*5,0

10000
20000
5000
3000
4000
5000
1000
1000
1000

1000

Houep naprii
Heat. No.

MeNa rergrsecri Mexa uiulocri
'Yield strenght Tensile strenght

PosrsxHicrr
Elongation

Bugna.reHHr rnepAocri
Hardness test

ReH,
N/mm2

Rmt
Nimm2

A,
%o.',t

HBW

1. i 2401183909
2. i 0602183909
3. i2s7
4.';1227

322
438
357

328-344

4tl
448
413
428

40
4l
43
1Z

128-134
136-r49
r28-134
t32

TonapHuft suar
Manufacturer's logo

Cxnaa xiuiqnuft / Chemical Analysis

C Mn S P Si Cr Ni Cu Mo V N AI

l. 15 r33 ,1,5

2. ll 135 ll,s3. 9 :37 It4. ll 42 115. l0 42 r 1,5

36
36
36
36
36

1,5

1,5

1,5

1,5

1,5

0,03
0,04
0,05
0,02

0,01
0,04
0,03
0,04

0,05
0,05
0,07
0,08

l(orrporu porrripin: 1B uopr4ry
Dimensional check O.K.

liorrpou ni:1'a-nmi: B nopgKy
\-rslal iDspection O.K

Tecrynanur Ha nepyftuinne lB uopr4ry
eunpo6ynauur 3 rI4cKoM lonaA 6 ]O.rMpa: 

I

The tubes were hydrostatic pressure

n t.li;il"rt:l;o1t -
PN-EN 10253-



/1ueprlrlpKar ,flKocTl
aA38s2t2023109

Bupo6nur: ,{II <<CaHrexceH flnroc>> 9ecrrcoro TOB
<<Ilrorexcen ffuroc>> 29000 tn. Xue.nrnnurruil, ryl.
,{xeperuua 4,Yxparlra.

Houep ceprnQirara:
Works.certificate No.: UL385212022105

CxlaA xiuiquraft / Chemical Analysis

15

l1
9

i 11

Iro

Konrponr po:ruripin:

DimenSional check

Korrponr riryalruufi:
Vizual inspection

Proved by OS "Charkow's Independent Centre of Certification"
lnstitutions for Research and Certificatior"Zetom" Ltd. No. Bl20l4l1
l:2006 Jla6oparopi-e TB TOB <Canrexc> eiAroBiAarura oco6a MyxirAinona

Bxarani BHMorr.r 6ylyrr nr.rxonannr.
The prescribed requirements are fulfilled

Ilonyneus: FPC "SANTARM" srl

Shopper:

Honnep 3aMoBJreHHq: 1038/22
Your order No.: .1038/22

Polraipn /uu/ Posuipu /rvru/

Dimensions/m.m/ Dimensions
lmrfl/

k#,#p

B uopx4ry
o.K

Cepru$ixar:
Specification: IJA3852t2022t05

MyQra craJrbHa, sriu cra.nruuft, pi*6a,pi:r6a
4onrarpisr6a AByxcropoHHfl

l,l!

l.
2.
J.

4.
).
6
1

8.

15x2,5
20x2,5.
25x2,8

,32x2,8'

;40x3,0
jso*,s
65x3,5,
80x3,5

26,9x3,6
31,8x3,6

r38x4,0

50000
50000
40000
3500048,3x4,0

68x5,5
83x6,5
95x6.0. ,

i50.000

I s0000
10000
10000

Bianosiaae Br.rMoraM:
Inspectioncertificate: IOCT8966-7518969-75

Holrep naprii
Heat. No.

Mexa reryqecri
Yield strenght

Mexa uiuuocri
Tensile strensht

HBW

t28-134
136-149
128-134
t32

322
438
357

328-344

4tl
448
413
428

Toaapnufi suax
Manufacturer's logo

36
36
36
36
36

Tecrynauna ua uepyfiuirne
nnupo6yaanm 3 rr.rcKoM nona4 6 Mpa:

The tubes were hydrostatic pressure
tested or eddy current tested acc. SEP
6.

0041385-14
ified acc. to PN-EN 10253-

/s - 

Yn,,r h 
" "'e',,,rt'r 

ooY -Ci'/ \'a
5 .brrF IEXCEd E



СЕРТИФИКАТ ЯКОСТІ / 
SERTIFIKATE OF QUALITY                                        
                                                      В/2022/05                                            

            ДАТА   /   DATE                  
       
            10.05.2022 
 

Виробник:   ТП «ТОВ Сантекс» 
вул. Я.Мудрого 5,  32400 Дунаївцi, Хмельницька обл.,Україна. 
 
Producer:   SANTEX  LTD   
32400 Dunaivtsi, ul.J. Mudrogo 5,Khmelnitskiy region, Ukraina 

Покупець: 

 

Shopper: 

 
Назва стандарта  /  Specification 
Відвід круто вигнутий 3D R=1.5Dn по ГОСТ 17375-2001 
Carbon and low-alloy steel butt-welding fittings. Sharply curved bends type 3D (R 

≈ 1,5 DN). Desig 

 
Номер 

замовлення:      
Your order 

No.:      
                                  
      В/15-

50/2022/01   

Торгова марка/ 
Mark of Manufacturer 

 

 

Номер сертифіката:   
Works certificate No:        
Certyfikat:  UA1.182.0041385-14  PN-EN 10253-1: 2006 
 

    

 
Матеріал/Grade: Сталь 1-3ПС по ГОСТ 3262-75 

 
 
                           
 

                      Відвід/ Elbow 

 
 

   Розміри /мм/ 
   Dimensions /mm/                  

       Кут/*/ 
    Corner* 

      Кількість/шт/ 
      Quantity /pcs/ 

1. 
2. 
3. 
4. 
5. 
6. 
7. 
8. 

9. 

10. 

21,3*2,5 
26,9*2,8 
33,7*2,8 
42,4*3,0 
48,3*3,0 
57,0*3,0 
76,1*3,5 
88,9*3,5 

108,0*4,0 
159,0*4,0 

90* 
90* 
90* 
90* 
90* 
90* 
90* 
90* 
90* 
90* 

20000 
25000 
15000 
15000 
10000 
10000 
20000 
25000 
15000 
15000 
10000 

     Номер партії/ 
  Heat No./Probka testowa  nr. 

    Межа текучості/ 
 Yield strenght 

  

 Межа міцності/ 
Tensile strenght 

 

  Розтяжність/ 
 Elongation 

 

Визначення твердості /    

Hardness test 

   ReH, 
  N/mm2 

Rm, 
 N/mm2 

  A, 
  % 

                HBW 

1. 
2. 
3. 
4. 
5. 
6. 

15В-24-01-2021 
20В-25-01-2021 
25В-26-01-2021 
32В-27-01-2021 
40В-28-01-2021 
50В-31-01-2021 

                332 
                332 
                327 
                327 
                345 
                345 

              410 
              410 
              388 
              388 
              425 
              425 

              41 
              41 
              42 
              42 
              40 
              40 

           129-135 
           129-135 
           127-134 
           127-134 
           126-133 
           126-133 

                                                                                  Склад хімічний/   Chemical Analysis 

 C, % Mn, % S, % P, % Si, % Cr, % Ni, % Cu, % Mo V N Al  

1. 
2. 
3. 
4. 
5. 
6. 

0,12 
0,12 
0,14 
0,14 
0,11 
0,11 

0,39 
0,39 
0,42 
0,42 
0,41 
0,41 

0,019 
0,019 
0,016 
0,016 
0,018 
0,018 

0,021 
0,021 
0,023 
0,023 
0,024 
0,024 

0,14 
0,14 
0,16 
0,16 
0,15 
0,15 

0,022 
0,022 
0,020 
0,020 
0,024 
0,024 

0,11 
0,11 
0,10 
0,10 
0,12 
0,12 

0,23 
0,23 
0,24 
0,24 
0,21 
0,21 

  0,007 
0,007 
0,007 
0,007 
0,007 
0,007 

  

Контроль розмірів/ 
Dimensional check 
 

В порядку 
O.K. 

Тестування на неруйнівне випробування з тиском 
понад 6 Мра 
 
The tubes were hydrostatic pressure tested or eddy 

current tested acc.6 SEP 
 

 
В порядку 
 
O.K. 

Контроль візуальний/ 
Visual inspection 
 

В порядку 
O.K. 

    

Proved by OS “Charkow's Independent Centre of Certification”     Certificate: UA 1.182.0041385-14 
Institutions for Research and Certification “Zetom” Ltd. No. B/2014/198, 28.11.2014. Certified acc. to PN-EN 10253-1 
Лабораторія ТВТОВ Сантекс відповідальна особа Мухітдінова М.О. 
Вказані вимоги будуть виконанні/The prescribed requirements are fulfilled 

 


		2025-02-13T16:32:28+0200
	Moldova
	MoldSign Signature




